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" 160344 1
Test Report No. 88 00 Page 1 of 48
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: ION

Test Item: . Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: ’ FCCPart15B

Test Detail: Conducted Emission

Operation Mode: A

Climate Condition: 22 C; 50 %RH; 101 kPa.

Test Voltage/ Freq.: AC120 V/ 60 Hz

Port/ Line: . - AC Mains(L1+N)

Receipt No.: : . 173061380

Report No.: : 16034488 001

Result: Pass

Comment: /

Hardware Setup: 1phase LISN ESH3-Z5 to ESCI

Level Unit: dBpv ‘

Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCI

FCC PART15 DV ESH3-Z5 150k to 30M ESCI

Level in dBpV

0+ttt —

i ; I
4 t t t -
150k 300 400 50 800 1M 2M 3M 4M 5M 8 10M 20M  30M

Frequency in Hz

, i 1
8/9/2011, 2:04:49 Tested by: mkcu: Reviewed by:
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16034488 001 Page 2 of 48

TUV Rheinland (Guangdong) Ltd.

Final Result 1
a GuasiP

35

EMC Test Service Hotline: +86-20-28391188

.25350 .
0.334500 441 9.000 | GN | L1
0.739500 | . 48.8 9.000 | GN | L1
2.121000 42.8 9.000 | GN | L1
3.043500 49.7 9.000 |[GN | N
6.999000 37.6 9.000 | GN | N

Einal Result 2

0.267000 34.0 1000.0 | 9.000

GN | L1 9.9 17.2 51.2
0.334500 33.4 | 1000.0 9.000 | GN | L1 9.9 15.9 493
0.739500 38.0 | 1000.0 9.000 | GN | N 10.0 8.0 46.0
2.094000 . 31.9 | 1000.0 9.000 | GN | L1 10.1 14.1 46.0
3.250500 40.4 | 1000.0 9.000 {GN [N 10.3 5.6 46.0
7.003500 30.9 | 1000.0 9.000  GN | N 10.5 19.1 50.0

8/9/2011, 2:04:49

Sign-off Test Data

Tested by:
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Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel

Climate Condition: 23 TC; 50 %RH,; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

CC Part 15 9Kz - 36iiHz

Level in dBuV/m

-30 t t t t t + J
9k 20 30 50 100k 200 300 500 ™ 2M 3M  5M 10M 20 30M

Frequency in Hz

Limit and Margin QP _

0.017320 63.4 20.7 H
0.065720 - 46.5 20.3 - — | H
0.878000 331 - 20.3 15.6 48.7 | H
7.066000 27.8 . 21.9 21.7 495 H

Sign-off Test Data

Date: 8/11/2011 - Time: 8:50:24 Tested by: ‘Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test Item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel

Climate Condition: 23 C; 50 %RH,; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

100rmn i 7 ey

§
H

‘ i
W | -
FCC Part 15 9KHz - 30MHz

H H
. J

Level in dBpV/m

20+ M e S e S j
-30 t t t t
9k 20 30 50 100k 200 300 500 ™ 2M 3M  5M 10M 20 30M

Frequency in Hz

Limit and Margin QP

0.017320 64.1 20.7 v
0.065640 48.0 203 — |V
1.186000 41.0 203 5.1 461 |V
7.322000 | 26.8 21.9 227 495 |V
; § 0811
Date: 8/11/2011 - Time: 8:59:04 Tested by- Sfd‘ ! Reviewed by: _\Checkad
(]
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Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

ECC Part 15 9KHz - 30MH

Level in dBuV/m

9k 20 30 50 100k 200 300 500 ™
Frequency in Hz

0.017320 63.3 20.7 - H
0.278000 - 32.9 20.9 - - | H
1.518000 33.9 - 20.2 101 440 | H
6.930000 28.0 == ) 21.9 21.5 49.5 | H

D

. 8t 0 @J“é . -

Date: 8/11/2011 - Time: 9:17:29 Tested b\y?“ 01 i Reviewed by: 20118 11
@hec = Checked




Produkte
Products

Appendix 1

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

16034488 001

Seite 6 von 48
Page 6 of 48

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

ION

Wireless speaker
iSPOF FREESOUND
FCC Part 15

RE

Tx @ Low Channel
23 C, 50 %RH;
AC120V / 60Hz
173061380

16034488 001

Pass

Test distance is 3m, Vertical

9kHz - 30MHz
TUVESCI 3

101 kPa.

TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

Level in dBuV/m

FCC Part 15 9

-30 +
9k 20

200 300 500 ™
Frequency in Hz

0.017320 59.5 20.7 \
0.180000 - 36.6 20.8 — — |V
1.230000 41.2 — 20.3 4.6 458 |V
2.318000 33.0 - 20.3 16.5 4951V

Date: 8/11/2011 - Time: 9:12:22

Tested by: o \Q:

Sign-off Test Uata

)
) Reviewed by: { 201811
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16034488 001 Page 7 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

i

i

ECC Part 15 9KHz - 30MHz

;

Level in dBuV/m

1
i i
H H
{ i
i

201 ; {
-30 + +—t t {
9% 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

Frequency in Hz

0.017320 64.0 20.7 - H
0.065640 - 47.7 20.3 - - |H
0.178000 47.4 - 20.8 15.2 626 | H
0.850000 36.1 - 20.4 12.9 49.0 | H

Sign-off Test Data

Date: 8/11/2011 - Time: 9:31:14 Tested by: .
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Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test Item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

80 : ; }

60

40

20

Level in dBuV/m

-30 ; ; i ' —
9k 20 30 50 100k 200 300 500 ™M 2M 3M  5M 10M 20 30M

Frequency in Hz

Limit and Margin QP

0.017320 - 63.9 20.7 - —|v
0.065720 475 | 20.3 - —|v
0.170000 48.7 - 20.7 143 63.0 |V
1.154000 4 20.3 5.0 464 |V
' o ™
E o~ 1
Sign-off Test Dala
7" 1
Date: ime: 9:42: Tested by e L} Reviewed by:
ate: 8/11/2011 - Time: 9:42:19 ested by _——r/ Reviewed by:
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16034488 001 Page 9 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80+

60 i FGC 15209 30M1G 3m Q

40

Level in dBuV/m

20

| |

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

!_imit and Margin QP

50.000000 10.7 14.6 29.3 400 [ H
216.000000 283 126 17.7 460 | H
232.000000 29.3 13.6 16.7 46.0 | H
296.000000 223 15.4 237] 460 |H
328.050000 15.4 16.3 306 26.0 | H
891.250000 23.2 26.4 22.8 460 | H

Sign-off Test Data

e

CHYE, 9011811
6111 Reviewed by: _ NCheoked//

Date: 8/11/2011 - Time: 5:21:25
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Seite 10 von 48
Page 10 of 48

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test Item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

Frequency in Hz

E | !
3 60 ' T FQC 15209 30MA1G 3 QP
£ 40 J i ; :
o :
s} i ]
0 +——t—+ t + t i
30M 50 60 80 100M 200 300 400 500 800 1G

]_im_it and Margin QP

47.950000 16.1 14.6 23.9 40.0 | V

135.000000 10.9 14.9 32.6 435 |V

232.000000 27.2 i 13.6 18.8 46.0 | V

312.050000 26.5 15.8 19.5 460 | V

440.550000 22.8 19.1 23.2 46.0 | V

656.000000 21.7 233 243 46.0 | V

Sign-off Test Data
gn-ot
HYE ED

Date: 8/11/2011 - Time: 5:01:26 Tested by: el ) Reviewed by \ 81!
ate: - 5:01: VA : —
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Test Report No. 6034488 001 Page 11 of 48
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test Item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

60 ~“FGC 15209 30MK1G 3w QP

40

Level in dBuV/m

20 { U (USRS UG W NP

30M 50 60

Frequency in Hz

Limit and Mar‘\ in QP

qu
45.150000 103 14.7 29.7 40.0 | H
| 200.000000 25.9 121 17.6 435 | H
216.000000 28.9 126 174 46.0 | H
232.000000 29.0 13.6 | 17.0 46.0 | H
296.000000 21.9 15.4 24.1 46.0 | H
| 384.050000 21.2 17.6 24.8 460 | H

Sign-off Test Data

811
Checked/

Date: 8/11/2011 - Time: 5:36:53
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Test Report No.

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test Item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

£ :
3 60 e i - FGC 15.200 30M-1G 3m QP
«q 3 s S
T 3
£ 40 d
g
3
20 Paciap —
L
0 ; ; i
30M 50 60 80 100M 200 300 400 500 800 16

Frequency in Hz

Limit and Margin QP

41.900000 11.2 14.9 28.8 400 | V
151.750000 12.1 16.1 314 435 |V
232.000000 27.7 13.6 18.3 460 |V
288.000000 278 152 18.2 460 |V
296.000000 252 15.4 20.8 260 |V _
442.500000 23.0 19.1 23.0 260 | V

Date: 8/11/2011 - Time: 5:33:25
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

£
3 6T FCC15:209 30M=1G 31 QP
£ 40 -
P2
| 3 B
20 —
L +
0 ; i | ; ——t i
30M 50 60 80  100M 200 300 400 500 800 16

Frequency in Hz

39.800000 11.2 15.0 28.8 400 | V
97.650000 11.1 11.5 32.4 435 |V
147.350000 11.6 15.8 31.9 435 |V
232.000000 24.9 13.6 2141 46.0 |V
| 296.000000 241 15.4 21.9 46.0 | V
685.350000 20.8 23.7 25.2 46.0 | V -

L
«>
=
<
=
—i
la>
17}
et
I
Qs
—
ad

AL ,
4o, 3}Reviewed by:

Date: 8/11/2011 - Time: 5:29:13 Tested by:
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Prifbericht - Nr.:
Test Report No. 16034488 001 Page 14 of 48

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: © 30M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI 3-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

100 T q

x £

80 - /
€ L .
3 60 FCC15:209 30M 1G3mQ
o e .
o i )
% 40 L i
5  ER— — S M
) i jW

0 i

30M 50 60 80  100M 200 300 400 500 800 1G
Frequency in Hz

43.600000 10.8 14.8 20.2 40.0 [ H
69.650000 8.3 12.1 31.7 40.0 [ H
156.450000 11.8 16.1 31.7 435 | H
200.000000 23.7 121 19.8 435 [ H
| 232.000000 26.5 13.6 19.5 46.0 [ H
296.000000 224 15.4 236 460 [H
1 f t
4
Sign-off Test Data
FD
] w811
Date: 8/11/2011 - Time: 5:25:55 Tested b AT

.zﬁugaﬁ Reviewed by: X
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Pruf 16034488 001 Page 15 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test Item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Resullt: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

80

: ‘ s o ECC a5 TS18G PK

o] e— 18G7

I FCCparts;

40

Level in dBuV/m

1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz

Limit and Mar in PK

1219.000000 46.2 -15.4 27.8 740 | H
4882.000000 47.1 54| 26.9 740 | H
13863.000000 56.7 101 | 17.3 740 | H

Limit and Margin AV

4882.000000
13863.000000 43.8 10.1 10.2

Date: 8/11/2011 - Time: 6:48:00
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Prifbericht - Nr.: 16034488 001 Page 16 of 48
Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotiine: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1 :

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF806/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

| OO
80 FCC part151-18G PK
IE ! i

LS eot- H

Pz

i o -

i o

L= a0

i3 .

P8

! 20
§ O R— -

0 t —— —
i 1G 2G 3G 4G 5G 6 8 10G 18G
]

Frequency in Hz

Limit and Margin PK

1218.875000 50.4 | 15.4 23.6 740 |V
4880.250000 40.5 | -5.4 33.5 74.0 |V
13830.750000 56.9 | 10.2 17.1 740 | V

Limit and Margin AV

875000 |
4880.250000 34.5 54 19.5 540 | V
13830.750000 443 10.2 9.7 540 |V
Date: 8/11/2011 - Time: 6:27:20 Tested by g § ily? Reviewed by:
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Prufbericht - Nr.:
16034488 001 Page 17 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

SC pantts1-18G PK

80+ - } -

] L —_————————

40

£
3
9] L.
°
£
°
>
[
-

1G 2G 3G 4G 5G 6 8 10G 18G

Frequency in Hz

1236.000000 45.2 -16.2 28.8 740 | V
4948.000000 472 56 26.8 740 |V
13831.000000 57.4 10.2 16.6 740 | V
Limit and Margin AV

1236.000000 36.1 -15.2 17.9 540 | V
4948.000000 36.9 5.6 17.4 540 |V
| 13831.000000 443 10.2 9.7 54.0 | V

Date: 8/11/2011 - Time: 6:13:49 Tested by™ Reviewed by:
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Priifbericht - Nr.: Seite
16034488 001 Page 18 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V /60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

1007 . .
oL I FOC part15 118G PK
R S — 1 )
S L
§ 60 \ -
2w Y X
[ | \ e
5 " St i o o
20 e i
j ] -
0 : t t ot —
1G 26 3G 4G 56 6 8 10G 18G
Frequency in Hz

Limit and Margin PK
i

1236.000000 48.2 -15.2 25.8 740 | V

4948.000000 43.6 -5.6 30.4 74.0 | V

13716.000000 56.3 9.3 17.7 740 | V
Limitand M

4948.000000
13716.000000

Date: 8/11/2011 - Time: 6:18:27 Tested by:
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Test Report No. 16034488 001 Page 19 of 48

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel

Climate Condition: 23 C; 50 %RH,; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HFS06

) FCCPaf15 118G PK
L ER— B k] B— — B
£ i {
[4] ) 1 H B S ISR N SO S—— _a it}
J e . B
b 40 i 15‘ - " ; i
. 8 | Bk
E lﬁ i - ‘
20 — PPOT . AU ot t PO S ‘ -
- - i i i i
0 + + + t +—t
1G 2G 3G 4G 56 6 8 106 18G
Frequency in Hz

Limit and Margin PK

1204.000000 48.9 \4
4817.000000 48.6 -6.3 254 740 | V
13852.000000 57.0 10.3 17.0 740 | V

Limit and Margin AV

4817.000000 .3 | 16.9 54.0
13852.000000 I 9.9 54.0

Date: 8/11/2011 - Time: 6:07:34 Tested by:
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Priifbericht - Nr.: Seite
16034488 001 Page 20 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Resuilt: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

100 , ey x
80 X . - CECCParts T18G PK
g1 r
£ L |
f N
S ) Aani ey el s
5 . | oA
0 + t et
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz

1204.000000 H
4817.000000 51.5 -5.3 225 740 | H
13801.000000 56.9 9.9 171 740 | H

Limit and Margin AV

4817.000000
13801.000000

I

811
Date: 8/11/2011 - Time: 5:57:21 Tested by: s

oo




Produkte
Products

Appendix 1 é TUVRheinland®

Prifbericht - Nr.:
Test Report No.

Seite 21 von 48
Page 21 of 48

16034488 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:

|ON

Wireless speaker
iSPOF FREESOUND
FCC Part 15

RE

Tx @ Middle Channel
23 T, 50 %RH;
AC120V /60Hz
173061380

16034488 001

Pass

Test distance is 3m, Horizontal

101 kPa.

18GHz-26GHz
TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
10 i
80 i i FCC/part1518-26G P
£ ‘ 1
3 60 - L FCCpart15 18-26G A
% b4 - - i P
s 4w st r“‘“‘ e
§ i ! |
201 ;
0 ;
18 19 20 21 22 23 24 25 26
Frequency in GHz
Limit and Margin PK
= W

19383.000000 49.5 5.9 24.5 740 | H
21727.000000 51.0 6.7 23.0 740 | H
24308.000000 54.5 7.7 19.5 740 | H B

Limit and Margin AV

21727.000000

24308.000000

426 |

Date: 8/11/2011 - Time: 8:19:07

=

18,41

Tested by'mzizrs._ Reviewed by:
p—
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Prifbericht - Nr.:
16034488 001 Page 22 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test Item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09

1007~ e B e e

e
i

FCCpait15 18:26G P

i i
i i

60 5 , [ BCC patt15 18:26G AV

i

Level in dBpv/m

18 19 20 21 22 23 24 25 26
Frequency in GHz

Limit and Margin PK
L

18606.000000 49.9 | 5.6 24.1 740 | V
21487.000000 51.3 | 6.6 227 740 | V
24132.000000 54.5 | 7.6 19.5 740 | V

Limit and Margin AV

Y , 540 |V
21487.000000 39.2 6.6 14.8 54.0 [V |1
24132.000000 424 7.6 11.6 54.0 |V §

¢ 0 (}rjj
Date: 8/11/2011 - Time: 8:16:24 Tested by: %ﬁw */Reviewed by: \Checke
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Prifbericht - Nr.:
Test Report No.

16034488 001

Seite 23 von 48
Page 23 of 48

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Resulit:

Comment:

Subrange 1
Frequency Range:
Receiver:

ION

Wireless speaker
iSPOF FREESOUND
FCC Part 15

RE

Tx @ High Channel
23 TC; 50 %RH;
AC120V / 60Hz
173061380

16034488 001

Pass

Test distance is 3m, Vertical

101 kPa.

18GHz-26GHz
TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
10 - 1 -
80T - ‘ FCCiparti518-26G P!
e — | T |
3 6o — T A S [ FCClpart!518-26G AV
m L F— K - —— : e
£ 40l — = f
o s |
I i i ; i ’ : -
0 t U y t t t
18 19 20 21 22 23 24 25 2
Frequency in GHz

18445.000000 50.0 5.5 24.0 740 |V
21000.000000 49.6 6.5 244 740 |V
24288.000000 54.2 7.6 19.8 740 |V

Limit and Margin AV

.000000_ , 540 |V
21000.000000 6.5 16.3 54.0 [V
24288.000000 76 11.5 54.0 |V

Date: 8/11/2011 - Time: 8:13:27 Tested by:y‘
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Prifbericht - Nr.:
Test Report No.

16034488 001

Seite 24 von 48
Page 24 of 48

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: ION
Test Item: Wireless speaker
Identification: iSPOF FREESOUND
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High Channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173061380
Report No: 16034488 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-26GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
10 -
80 FCC pait1518-26G PK
£
>
| 20 ; ;
¢ + i - i
0 : fot ; } ; |
18 19 20 21 22 23 24 25 26
Frequency in GHz

18561.000000 50.1 5.5 23.9 740 | H
22927.000000 53.7 71 20.3 740 | H
25709.000000 54.9 8.5 19.1 740 | H

Limit and Margin AV

54.0
54.0

131
10.7

I|I|xT|

71
8.5

22927.000000
25709.000000

WisA1 )
Ly

Tested bys: Reviewed by:

Date: 8/11/2011 - Time: 8:11:01




Produkte Appendix 1

Products é TUVRhelnlandﬁ

. . Seite 25 von 48
Prifbericht - Nr.:
16034488 001 Page 25 of 48
Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION
Test ltem: Wireless speaker
Identification: iSPOF FREESOUND
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low Channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz
Receipt No: 173061380
Report No: 16034488 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-26GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 10 26.5 3160-09
00— e e e o ; e
80 [ | I S I FCC part15 18-26G P
& ! | |
S
& = :
o 1 N
T I
B
20
0 + + + + + t t
18 19 20 21 22 23 24 25 26
Frequency in GHz

| 19515.000000 49.3 59 24.7 740 | H
| 23073.000000 52.3 7.2 21.7 740 | H |
|_25714.000000 55.0 8.5 19.0 740 | H |

Limit and Margin AV

23073.000000
25714.000000

a

é Reviewed by:

Date: 8/11/2011 - Time: 8:07:59
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Priufbericht - Nr.:
-m 1
Test Report No. 6034488 001 Page 26 of 48
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test item: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V /60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

100 T . . . . 7

‘ L
80— ; ; - 'FCCpart1518-26G P

i !
- ECC FATH S 182 AV

Level in dBuV/m

18 19 20 21 22 23 24 25 26

Frequency in GHz

18635.000000 49.4 5.6 24.6 740 | V
22858.000000 52.8 71 21.2 740 | V
25705.000000 55.0 8.5 19.0 740 | V

Limit and Margin AV

22358.000000
25705.000000

n-off Test Data

7

>

Date: 8/11/2011 - Time: 8:04:11 Tested by: Reviewed by:
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Prifbericht - Nr.: 16034488 001 Page 27 of 48
Test Report No.

/)/}W/‘Mum /DW [)WM pbw.

Ref 15 dBm Att 50 dB SWT 2.5 ms 2.4091

10
////// =
|1 PK -0 .
/ »
"

74/ N -

--30

308

|--70.

[-~80.

Center 2.40914 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2011 08:20:48
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Prifbericht - Nr.: 16034488 001 Page 28 of 48
Test Report No.

@ *RBW 1 MHz Markex 1 [T
VBW 3 MHz

Ref 15 dBm Att 50 dB SWT 2.5 ms

=10

Center 2.44116 GHz 500 kHi/ Span 5 MHz

Date: 10.AUG.2011 08:21:47
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Prufbericht - Nr.: 16034488 001 Page 29 of 48

Test Report No.

Ref 15 dBm Att 50 dB SWT 2.5 ms

40 DR

Center 2.47519 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2011 08:23:12
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Test Report No.

P0AE  Lpndordth
& ‘  vReW 10 iz
VBW 30 kHz

Ref 15 dBm Att 50 dB SWT 50 ms

" 3 A
A R

B " | /JW/ , ‘\ . -

70

--80.

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2011 08:35:13
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Prifbericht - Nr.: 16034488 001 Page 31 of 48
Test Report No.

® *RBW 10 kHz Delta 3 [T1
VBW 30 kHz

Ref 15 dBm Att 50 dB SWT 50 ms

10

e T T
xm 2 51 4B
M/ L/\' ~780L CUOGOONC0 kHz
t-1 L = A =
’ fJ kel AN -~

[ AT

Center 2.40919 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2011 08:36:31
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Prufbericht - Nr.: 16034488 001 Page 32 of 48

Test Report No.

® *RBW 10 kHz
VBW 30 kHz

Ref 15 dBm Att 50 dB SWT 50 ms

10

=
_

(7= T

--70

|--80

Center 2.47519 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2011 08:33:52
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Test Report No.

@ *RBW 10 kHz Del
VBW 30 kHz L.17 am
o

Ref 15 dBm *Att 30 dB SWT 130 ms

of 24 an
STGOOCPOO MHz

T i
I\ T
Y_{bln i W)( % J w\‘

Center 2.443 GHz . 1.3 MHz/ Span 13 MHz

Date: 10.AUG.2011 09:31:21




Produkte Appendix 1

Progucts é TUVRheinland®

. . . Seite 34 von 48
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Test Report No.

@ *RBW 10 kHz Dalta 2
VBW 30 kHz

Ref 15 dBm *Att 30 dB SWT 50 ms

B w/ W 1 f‘j NN
AL,

Center 2.409 GHz o 500 kHz/ Span 5 MHz

Date: 10.AUG.2011 09:20:06
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Test Report No.

@ “RBW 10 kHz Dalta 2
VBW 30 kHz

Ref 15 dBm *Att 30 dB SWT 50 ms

A A

Center 2.475 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2011 09:22:30
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Test Report No.

Ref

15 dBm *Att 30 dB SWT 10 ms

Nombe, of /-;4;/77?, 7,7””7,

i)
8 .

T

Vt-u-%_..n‘__«_
b
S
I
R
=
=

Date: 10.AUG.2011 09:15:11
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Prifbericht - Nr.: 16034488 001 Page 37 of 48
Test Report No.

Produkte
Products

Duo/ I time
® 'RBW 1 MHz
VBW 3 MHz
Ref 15 dBm Att 50 dB SWT 1 ms
10 [‘ ATAVER TR Ll WYy
o
TIEW]
-1
HDE

=20

--30

308

-70

—80.

Center '2.40919 GHz 100 nus/

Date: 10.AUG.2011 08:39:04
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Test Report No.

@ RBW 1 MHz May 10T H
VBW 3 MHz
€ s

Ref 15 dBm Att 50 dB SWT 1 ms

Delta B

Center 2.441 GHz 100 ns/

Date: 10.AUG.2011 08:40:04
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Test Report No.

@ RBW 1 MHz Delta 2 [T1 ]
VBW 3 MHz
354 .4

Ref 15 dBm - Att 50 dB SWT 1 ms

1o
BEE o
- 10
ToE
-20
-30
Hil el s
, T
-7
-8
Center 2.475 GHz 100 ps/

bate: 10.AUG.2011 08:41:48
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Test Report No.

*RBW 100 kHz
VBW 300 kHz
Ref -20 dBm *Att O dB SWT 2.5 s

-20

--30

[ s
.

|--50

308

--10

F-110

-120

Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 11.AUG.2011 09:54:07
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16034488 001

Page 41 of 48
Test Report No. g

*RBW 100 kHz Maxker & [T1 1
VBW 300 kHz

Ref =20 dBm *Att 0 dB SWT 2.5 s
-20
30
|,
|-~ 50
- 60
2
7
1 ™
NWWW B
-8
WWWWW
--100
--110
~120
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 11.AUG.2011 09:54:49
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Test Report No.
“RBW 100 kHz Ma:
VBW 300 kHz
Ref -20 dBm +Att 0 dB SWT 2.5 s
-20 Maxkar]
-30
Maxrk
1 P
VIEW] |40 -
Marker
=
4
-7
MWW 308
8ol .
hﬂ J\MNJ AR PG AR
-9
| 100
--11
=120
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 11.AUG.2011 09:53:17
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Test Report No.

Q“”ﬂ( %&; &”7/ ?C/M /\M the »ée;éw'ﬂ%a( émf

@ “RBW 100 kHz Maxrker
VBW 300 kHz

Ref 15 dBm *Att 30 dB SWT 5 ms

[0 N%ﬁkwﬂquﬂ 3p8
! N‘MWMMN\,J-
| M b i o
{
!

-6
i
1

|70

--80

Start 2.473 GHz 2.7 MHz/ Stop 2.5 GH4

Kestricted bond (2483 - 2500mi) |

|

e, il o g

Date: 10.AUG.2011 09:02:45
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Test Report No.

@ *RBW 100 kHz Marker ¥ [T1 ]
VBW 300 kHz

Ref 15 dBm *Att 30 dB SWT 15 ms

Marke

-

--10
! DR

-4 W 3p8
A

Start 2.31 GHz 10.1 MHz/ Stop 2.411 GHz

! Listvicted bord (2210-2390mHy)

[*=3

Date: 10.AUG.2011 09:01:20
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Prifbericht - Nr.:
Test Report No.

16034488 001

Seite 45 von 48
Page 45 of 48

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

ION

Wireless speaker
iSPOF FREESOUND
FCC Part 15

RE

Tx @ High Channel
23 T, 50 %RH;
AC120V / 60Hz
173061380

16034488 001

Pass

Test distance is 3m, Horizontal

101 kPa.

2GHz-3GHz
TUV FSP30
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

EMC Test Service Hotline: +86-20-28391188

2475125000 GHz |

uV/im

Level in dBpV/m

2200 2400 2600 2800
Frequency in MHz

3000

Date: 8/11/2011 - Time: 7:06:56

L Alfis
Tested by: ;

St Reviewed by:

5,
.,
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Prifbericht - Nr.: Seite 46 von 48
Test Report No. 160344388 001 Page 46 of 48
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

100 R i j e

95T

i
o - ‘ 2475125000 GHz
80.744 dBLVim._|
| i

85

80

75

70

Level in dBuV/m

30

25 +

20

0 t
2000 2200 2400 2600 2800 3000
Frequency in MHz

£ D

Reviewed by:

Date: 8/11/2011 - Time: 7:09:15 Tested by: _
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Prifbericht - Nr.:
Test Report No.

16034488 001

Seite 47 von 48
Page 47 of 48

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION
Test ltem: Wireless speaker
Identification: iSPOF FREESOUND
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low Channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V /60Hz
Receipt No: 173061380
Report No: 16034488 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
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000000°G

84.229 dBVim,

854

Y

Level in dBuv/m

i

2400 2600

Frequency in MHz

3000

Date: 8/11/2011 - Time: 7:04:51
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Test Report No.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: ION

Test ltem: Wireless speaker

Identification: iSPOF FREESOUND

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 173061380

Report No: 16034488 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906
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